Online Parts Database

Farmall Cub (dot) Info

Online Parts Database

Please report corrections to .

 Home  Downloads  Manual Galleries  Online Parts DB

Monday, November 19, 2018

TC-37F Database Browser - Click a Section or Filter (below) to view matching records, or enter a custom filter consisting of a part number (including original spaces) or any word that appeared in the manual and press Enter.  The database is unabridged; filtering on common words will return all identifiable abbreviations (THROTTLE = THRTTL, THROTT,...).  To view the unabridged part description, hover your mouse over the part description displayed.  Click on the part description to automatically search the FarmallCub.com forums for any instances of those words, or click on any part number to find all instances of that part in the manual.

 
________________________________ SECTIONS ________________________________

| | | | | |
| | | | |
____________________________ FILTERS ____________________________
| | |
Online Parts Database
GROUP 14 - Suspension
Group NameGroup #Group PageSequence #Part NumberPart Description
...Click a Group # to show all parts in that group.Click a Group Page to view and zoom that page in the manual....Click a Part Number to show all occurrences of that part number on the tractor.Click a Part Description to search the forums at FarmallCub.com for that phrase.
Suspension 14...2...01 356 711 R1... ARM, STEERING KNUCKLE LH...
Suspension 14...2...01 350 776 R2... ARM, STEERING KNUCKLE LH...
Suspension 14...2...01.1 271 505... NUT, 7/16-20 HEX...
Suspension 14...2...01.2 181 406... SCREW, 7/16-20 x 2HEX-HD CAP...
Suspension 14...2...01.3 103 322... WASHER, 7/16 MED LOCK...
Suspension 14...2...02 351 387 R11... TIE ROD ASSY...
Suspension 14...2...02.1 114 496... NUT, 1/2-20 HEX JAM...
Suspension 14...2...03 350 779 R1... END, TIE ROD ADJUSTABLE...
Suspension 14...2...03.1 108 641... PIN, 1/8 x 1-3/8 COT...
Suspension 14...2...04 109 454... FITTING 1/4-28 NS TAPER STR LUB...
Suspension 14...2...05 350 780 R1... SEAT, TIE ROD BALL...
Suspension 14...2...06 350 777 R2... ARM, STEERING KNUCKLE RH...
Suspension 14...2...06 356 712 R1... ARM, STEERING KNUCKLE RH...
Suspension 14...2...06.1 271 505... NUT, 7/16-20 HEX...
Suspension 14...2...06.2 181 406... SCREW, 7/16-20 x 2HEX-HD CAP...
Suspension 14...2...06.3 103 322... WASHER, 7/16 MED LOCK...
Suspension 14...2...07 350 781 R1... SEAT, TIE ROD ADJUSTABLE BALL...
Suspension 14...2...07 56 151 D... SPACER, BRAKE BAND/18558 & <...
Suspension 14...2...08 350 765 R1... SHAFT, FRONT AXLE PIVOT...
Suspension 14...2...09 350 758 R1... BUSHING, FRONT AXLE PIVOT...
Suspension 14...2...10 350 761 R1... BUSHING, STR KNUCKLE POST TUBE...
Suspension 14...2...11 383 806 R1... KEY, .25 x .88 SQ PARALLEL...
Suspension 14...2...12 351 957 R1... WASHER, FRONT AXLE PIVOT THRUST...
Suspension 14...2...13 219-8... FITTING 1/4-28 NS TAPER STR LUB...
Suspension 14...2...14 351 386 R11... AXLE W/BUSHINGS...
Suspension 14...2...15 219-8... FITTING 1/4-28 NS TAPER STR LUB...
Suspension 14...2...16 350 766 R11... KNUCKLE, W/OIL SEAL...
Suspension 14...2...16 356 714 R93... KNUCKLE, W/OIL SEAL...
Suspension 14...2...16.1 103 385... PIN, 1/8 x 1 COT...
Suspension 14...2...16.2 102 648... NUT, 9/16-18 SLT HEX...
Suspension 14...2...16.3 103 344... WASHER, 19/32 x 1-3/16 x 13 GA...
Suspension 14...2...17 350 768 R1... WASHER, FRONT WHEEL FELT...
Suspension 14...2...18 358 833 R91... SEAL, FRONT WHEEL OIL...
Suspension 14...2...21 350 771 R91... BEARING ASSY, FT WHL INNER CONE...
Suspension 14...2...22 350 772 R1... BEARING, FT WHL INNER CUP...
Suspension 14...2...23 350 775 R1... BEARING FT WHL OUTER CUP...
Suspension 14...2...24 350 774 R91... BEARING ASSY, FT WHL OUTER CONE...
Suspension 14...2...25 350 782 R11... TUBE ASSY, TIE ROD...
Suspension 14...2...25 355 063 R11... TUBE ASSY, TIE ROD...
Suspension 14...2...26 350 784 R1... CLAMP, TIE ROD...
Suspension 14...2...26.1 103 026... NUT, 3/8-24 HEX...
Suspension 14...2...26.2 181 370... SCREW, 3/8-24 x 1-1/4 HEX-HD CAP...
Suspension 14...2...26.3 103 321... WASHER, 3/8 MED LOCK...
Suspension 14...2...27 350 778 R1... TIE ROD ASSY...
Suspension 14...2...27.1 114 496... NUT, 1/2-20 HEX, JAM...
Suspension 14...2...28 350 758 R1... BUSHING, FRONT AXLE PIVOT...
Suspension 14...2...29 350 764 R1... PIN, FRONT AXLE CLAMP...
Suspension 14...2...29.1 103 630... PIN, 1/8 x 7/8 COT...
Suspension 14...2...30 350 761 R1... BUSHING, STR KNUCKLE POST...
Suspension 14...2...31 252 A4R1... SCREW, 1/2-20 x 3 HEX-HD CAP...
Suspension 14...2...31.1 103 028... NUT, 1/2-20 HEX...
Suspension 14...2...31.2 103 323... WASHER, 1/2 MED LOCK...
Suspension 14...2...31.3 103 323... WASHER, 1/2 MED LOCK...
Suspension 14...2...32 355 064 R11... AXLE W/BUSHINGS...
Suspension 14...2...32 350 756 R11... AXLE W/BUSHINGS...
Suspension 14...2...33 351 957 R1... WASHER, FT AXLE PIVOT THRUST...
Suspension 14...2...34 109 454... FITTING 1/4-28 NS TAPER STR LUB...
Suspension 14...2...35 350 762 R1... CLAMP, FRONT AXLE...
Suspension 14...2...36 350 759 R11... EXTENSION, W BUSHINGS...
Suspension 14...2...37 109 454... FITTING 1/4-28 NS TAPER STR LUB...
Suspension 14...2...37.1 355 429 R91... PACKAGE, STR KNUCKLE ARM...
Suspension 14...2...37.2 43 528 D... SCREW, STR KNUCKLE ARM LOCK...
Suspension 14...2...37.3 218 440... NUT, 1/2-13 HEX, JAM...
Suspension 14...2...37.4 355 427 R1... SCREW, STR KNUCKLE ARM LOCK...
Suspension 14...2...37.5 114 496... NUT, 1/2-20 HEX, JAM...
Suspension 14...4...01 356 711 R1... ARM, STEERING KNUCKLE LH...
Suspension 14...4...01.1 271 505... NUT, 7/16-20 HEX...
Suspension 14...4...01.2 181 406... SCREW, 7/16-20 x 2HEX-HD CAP...
Suspension 14...4...01.3 103 322... WASHER, 7/16 MED LOCK...
Suspension 14...4...02 368 087 R11... TIE ROD ASSY-18-7/16 IN LONG...
Suspension 14...4...02 364 012 R11... TIE ROD ASSY-17-9/32 IN LONG...
Suspension 14...4...02.1 114 496... NUT, 1/2-20 HEX, JAM...
Suspension 14...4...03 350 779 R1... END, TIE ROD ADJUSTABLE...
Suspension 14...4...03.1 108 641... PIN, 1/8 x 1-3/8 COT...
Suspension 14...4...04 109 454... FITTING 1/4-28 NS TAPER STR LUB...
Suspension 14...4...05 350 780 R1... SEAT, TIE ROD BALL...
Suspension 14...4...06 356 712 R1... ARM, STEERING KNUCKLE RH...
Suspension 14...4...06.1 271 505... NUT, 7/16-20 HEX...
Suspension 14...4...06.2 181 406... SCREW, 7/16-20 x 2HEX-HD CAP...
Suspension 14...4...06.3 103 322... WASHER, 7/16 MED LOCK...
Suspension 14...4...07 350 781 R1... SEAT, TIE ROD ADJUSTABLE BALL...
Suspension 14...4...08 350 765 R1... SHAFT, FRONT AXLE PIVOT...
Suspension 14...4...09 350 758 R1... BUSHING, FRONT AXLE PIVOT...
Suspension 14...4...10 350 761 R1... BUSHING, STR KNUCKLE POST TUBE...
Suspension 14...4...11 383 806 R1... KEY, .25 x .88 SQ PARALLEL...
Suspension 14...4...12 351 957 R1... WASHER, FT AXLE PIVOT THRUST...
Suspension 14...4...13 109 454... FITTING 1/4-28 NS TAPER STR LUB...
Suspension 14...4...14 364 007 R11... AXLE W/BUSHINGS...
Suspension 14...4...15 109 454... FITTING 1/4-28 NS TAPER STR LUB...
Suspension 14...4...16 378 964 R92... KNUCKLE, W/OIL SEAL...
Suspension 14...4...16 364 009 R92... KNUCKLE, W/OIL SEAL...
Suspension 14...4...17 350 768 R1... WASHER, FT WHL FELT...
Suspension 14...4...18 358 833 R91... SEAL, FT WHEEL OIL...
Suspension 14...4...19 350 771 R91... BEARING ASSY, FT WHL INNER CONE...
Suspension 14...4...20 350 772 R1... BEARING, FRONT WHL INNER CUP...
Suspension 14...4...21 350 775 R1... BEARING FRONT WHL OUTER CUP...
Suspension 14...4...22 350 774 R91... BEARING ASSY, FT WHL OUTER CONE...
Suspension 14...4...23 364 081 R11... TUBE, TIE ROD 13-5/8 IN. LONG...
Suspension 14...4...23 368 094 R91... TUBE, TIE ROD 14-3/4 IN. LONG...
Suspension 14...4...24 350 784 R1... CLAMP, TIE ROD...
Suspension 14...4...24.1 103 026... NUT, 3/8-24 HEX...
Suspension 14...4...24.2 181 370... SCREW, 3/8-24 x 1-1/4 HEX-HD CAP...
Suspension 14...4...24.3 103 321... WASHER, 3/8 MED LOCK...
Suspension 14...4...25 364 080 R1... TIE ROD...
Suspension 14...4...25.1 114 496... NUT, 1/2-20 HEX, JAM...
Suspension 14...4...26 350 758 R1... BUSHING, FT AXLE PIVOT...
Suspension 14...4...27 350 764 R1... PIN, FT AXLE CLAMP...
Suspension 14...4...27.1 108 630... PIN, 1/8 x 7/8 COT...
Suspension 14...4...28 350 761 R1... BUSHING, STR KNUCKLE POST...
Suspension 14...4...29 20 167 R1... SCREW, 1/2-20 x 3 HEX-HD CAP...
Suspension 14...4...29.1 103 028... NUT, 1/2-20 HEX, JAM...
Suspension 14...4...29.2 103 323... WASHER, 1/2 MED LOCK...
Suspension 14...4...30 350 756 R11... AXLE W/BUSHINGS...
Suspension 14...4...31 109 454... FITTING 1/4-28 NS TAPER STR LUB...
Suspension 14...4...32 350 762 R1... CLAMP, FT AXLE...
Suspension 14...4...33 364 082 R92... EXTENSION W/BUSHINGS...
Suspension 14...4...34 109 454... FITTING 1/4-28 NS TAPER STR LUB...
Suspension 14...4...35 378 969 R1... ARM, STEERING KNUCKLE LH...
Suspension 14...4...35.1 271 505... NUT, 7/16-20 HEX...
Suspension 14...4...35.2 181 406... SCREW, 7/16-20 x 2HEX-HD CAP...
Suspension 14...4...35.3 103 322... WASHER, 7/16 MED LOCK...
Suspension 14...4...36 378 970 R1... ARM, STEERING KNUCKLE RH...
Suspension 14...4...36.1 271 505... NUT, 7/16-20 HEX...
Suspension 14...4...36.2 181 406... SCREW, 7/16-20 x 2HEX-HD CAP...
Suspension 14...4...36.3 103 322... WASHER, 7/16 MED LOCK...
Suspension 14...4...37 356 539 R93... TIE ROD ASSY...
Suspension 14...4...38 360 412 R11... END ASSY, TIE ROD...
Suspension 14...4...38.1 102 647... NUT, 1/2-20 SLT HEX-TIE ROD END...
Suspension 14...4...38.2 103 385... PIN 1/8 x 1 COT...
Suspension 14...4...39 358 209 R1... COVER, TIE ROD END DUST...
Suspension 14...4...40 43 747 D... CLAMP, TIE ROD...
Suspension 14...4...40.1 271 505... NUT, 7/16-20 HEX...
Suspension 14...4...40.2 181 403... SCREW, 7/16-20 x 1-3/4 HEX-HD CAP...
Suspension 14...4...40.3 114 607... WASHER, 7/16 EXT-TOOTH LOCK...
Suspension 14...4...41 360 411 R1... TUBE, TIE ROD...
Suspension 14...4...42 356 543 R1... CLAMP, TIE ROD...
Suspension 14...4...42.1 103 026... NUT, 3/8-24 HEX...
Suspension 14...4...42.2 181 376... SCREW, 3/8-24 x 1-5/8 HEX-HD CAP...
Suspension 14...4...42.3 114 606... WASHER, 3/8 EXT-TOOTH LOCK...
Suspension 14...4...43 356 540 R91... END ASSY, TIE ROD...
Suspension 14...4...43.1 102 647... NUT, 1/2-20 SLT HEX-TIE ROD END...
Suspension 14...4...43.2 103 385... PIN 1/8 x 1 COT...
Suspension 14...4...44 109 454... FITTING 1/4-28 NS TAPER STR LUB...

Copyright 2006-2008 FarmallCub.Info. All Rights Reserved.